
VILLAGE OF EPHRAIM 
FOUNDED 1853 

 

VILLAGE OF EPHRAIM 
FOUNDED 1853 

 
 
Wastewater Committee Agenda 
Monday, October 7th, 2024 - 9:00 AM 
Village Hall 9996 Water Street 
 
NOTE: This Meeting of the Village Wastewater Committee will also be held via teleconferencing. It will be 
available to the public to attend in person or by computer, phone, tablet, or dial in. Connection information 
is included below in this notice. 
 

1. Call to order. 
2. Changes in Agenda. 
3. Previous minutes – 8/26/2024. 
4. Visitors’ comments. 
5. Discussion and recommendation for the ITA/PERF submittal for possible projects in 2026. 
6. Plant managers report. 
7. Discussion and recommendation of the 2025 rates and charges. 
[...]
Utilities (SBU) WWTF by a contract hauler for further processing. This process is 
O&M intensive and presents the risk of a spill. SBU often restricts periods in which 
they will receive biosolids from outside sources. Typically, these restrictions are 
only in place during the winter months, from December through February. 

It should be noted that SBU has a significant digester improvements project 
planned, which is anticipated to take place in the next few years. This project will 
likely result in the inability of SBU to receive sludge from outside sources for an 
extended period of time. Additionally, there is no guarantee that SBU will 
continue to accept biosolids from outside sources over the next 20-years. 

JHarris
Stamp



Facilities Plan Amendment | Chapter 3

Wastewater Collection & Treatment System
VILLAGE OF EPHRAIM | Door County, Wisconsin Page | 14

Therefore, the following sludge disposal alternatives will be evaluated. 

 Alternative #1 – Continue to Haul to SBU WWTF

 Alternative #2 – Construct Reed Bed Biosolids Dewatering and Storage 
System

These alternatives will be discussed in further detail later in this Facilities Plan 
Amendment. 

l. Electrical Systems, Controls, & SCADA

The WWTF’s main MCC is in the Service Building Blower Room along with the 250-
kW diesel generator. A 1,000-gallon diesel fuel storage tank for the generator is 
located just outside the Blower Room. Both the MCC and generator are original 
to the WWTF. Danfoss VFD’s were added to the MCC in 2005 for operation of the 
30 HP aeration blowers. A small MCC with VFD’s in the influent pump station 
building addition was added in 2005 and powered out of the main MCC in the 
Blower Room.

It should be noted that the existing 250 kW generator is oversized for the WWTF. 
Previous electrical wasting tests indicated that the maximum power consumption 
of the WWTF is approximately 147 kW. Therefore, the new generator could likely 
be downsized.

Most of the treatment facility is either controlled directly out of the main MCC 
and via a series of remotely mounted control panels, which are either original to 
the treatment facility or supplied with equipment later retrofitted into the 
WWTF. In the late 1990’s, the control systems were integrated into a Supervisory 
Control and Data Acquisition (SCADA) system utilizing Wonderware software, 
which is currently maintained by PJ Kortens. The SCADA computer, which is 
located at a desk in the Service Building Laboratory, is running the Windows 7 
Professional operating system.

The electrical and controls systems, as well as the WWTF SCADA system, are 
reaching or have surpassed their service life and are due to replacement.

Suggested improvements to the existing electrical systems, controls, and SCADA 
are as follows:

 Replacement of the main MCC.

 Replacement of the plant controls and SCADA system including integration of 
the two (2) lift stations.

 Replacement of the diesel generator considering outdoor installation.

JHarris
Stamp



Facilities Plan Amendment | Chapter 3

Wastewater Collection & Treatment System
VILLAGE OF EPHRAIM | Door County, Wisconsin Page | 15

m. Laboratory

The Village operates a certified laboratory out of the WWTF Service Building. 
Operating staff also perform water testing in addition to the regulatory testing 
necessary for demonstrating compliance with the WWTF WPDES effluent 
discharge permit. The laboratory, while original to the WWTF, contains new lab 
equipment. Existing cabinetry and counter tops are showing some age but are in 
relatively good condition. Some remodeling of the space, including painting the 
cabinetry, providing new flooring, and replacement of lab equipment should be 
considered if the Village intends to continue operating with the certified 
laboratory.

3. PRIORITIZATION OF NEEDS

The existing sanitary sewage collection system, lift stations, and WWTF were originally 
constructed around 1986, and while some improvements have been made at the WWTF 
since startup, much of the infrastructure is approaching 40-years old. The buildings and 
tankage appear to be in very good condition with only minor improvements needed to 
extend their service life. However, much of the wastewater process, mechanical and 
electrical equipment is reaching, or has already surpassed, its intended service life and is 
due for replacement. 

Given the age of the WWTF, it is important to identify what infrastructure improvements 
are needed to (1) maintain compliance with WPDES effluent discharge permit limits; (2) 
maintain reserve capacity for growth in the sewer service area; (3) extend the service life 
of the treatment facility and; (4) improve operability and maintainability, with the goal of 
avoiding major capital improvements costs over the 20-years following a significant 
WWTF upgrade. 

The existing treatment facility has an abundance of reserve capacity. Current wastewater 
flows to the WWTF during summer/peak season months (approximately 120,000 to 
160,000 gpd) are less than half of the facility’s rated average design flow capacity 
(310,000 gpd), and loadings to the facility are less than a quarter of the rated design 
capacity. Therefore, improvements aimed at increasing the facility’s treatment capacity 
would not be considered a high priority. 

Given the current infrastructure in place and the associated reserve capacity, the existing 
WWTF should be well suited for maintaining compliance with WPDES permit limits with 
only minor improvements. Current effluent BOD, TSS, ammonia, and Total Phosphorus 
limitations should be readily achievable with the existing activated sludge biological 
secondary treatment system and associated chemical addition and should not require 
additional advanced treatment to meet these limits. It is expected that current effluent 
limits will remain unchanged in future WPDES permit reissuances. However, it should be 
noted that one of operating staff’s biggest concerns is maintaining compliance with 
effluent phosphorus limits (0.6 mg/L), especially during peak season with periods of 

JHarris
Stamp



Facilities Plan Amendment | Chapter 3

Wastewater Collection & Treatment System
VILLAGE OF EPHRAIM | Door County, Wisconsin Page | 16

higher flows and loadings to the WWTF. Concerns are primarily associated with the 
impacts of alum addition on the effluent pH, rising chemical costs, and sludge hauling 
costs, where chemical phosphorus removal results in a significant amount of chemical 
sludge production.

Prioritization of needs and associated improvements can be somewhat subjective. 
However, an emphasis should always be placed on improving Operator safety whenever 
possible. High priority should also be given to improving the operability and 
maintainability of the facilities. After prioritizing needs associated with Operator safety 
and improving Operation and Maintenance, consideration can be given to refurbishment 
or replacement of general items that have surpassed their service life, where failure can 
be expected within a 5- to 10-year period, replacement parts may be no longer available, 
or modern more efficient technology is available.

Proposed improvements identified in the previous section have been ranked based on 
perceived priority.

a. High Priority Improvements

 Complete improvements to Lift Station #1 including replacement of 
submersible pumps, slide rail systems and wet well access hatch to improve 
Operator safety and maintainability and increase the capacity of the lift 
station.

 Replace Lift Station #2 with a submersible type lift station to improve 
Operator safety and maintainability of the station.

 Should the Village choose to continue to accept hauled-in waste, complete 
improvements to the hauled-In waste receiving facilities including 
replacement of the existing mechanical screening equipment, and holding 
tank access hatches, and complete repairs to the concrete tank cover to 
improve operability and maintainability of the system. Replacement of the 
hauled waste tanker truck may also be warranted should the Village decide 
to continue to haul septage and holding tank wastewater.

 Complete modifications or replacement of influent pump station wet well 
access hatch to improve Operator safety.

 Complete improvements to secondary treatment system including 
installation of submersible mixers to the aeration basins, replacement of 
aeration blower(s), and reconfiguration of air supply piping to improve 
efficiency, operability, and maintainability of the system.

 Replace the alum feed pumps and associated piping and accessories and 
install an orthophosphate analyzer for chemical feed control to improve 
efficiency and operability of the system and maintain permit compliance.

JHarris
Stamp



Facilities Plan Amendment | Chapter 3

Wastewater Collection & Treatment System
VILLAGE OF EPHRAIM | Door County, Wisconsin Page | 17

 Complete piping and valve modifications associated with the aerated sludge 
holding tank and improve sludge thickening to improve efficiency and 
operability of the process.

b. Medium Priority Improvements

 Replace the discharge piping and valves and upgrade the electrical system, 
controls, and telemetry to improve operability and maintainability as well as 
extend the service lift of Lift Station #1.

 Replace the backup generator at Lift Station #2 and integrate fire and 
intrusion monitoring of the Smith Building, which currently houses the lift 
station controls and generator, to extend the service life of the lift station and 
improve security.

 Relocate the influent pump station MCC and controls out of the corrosive and 
potentially hazardous area.

 Complete improvements to the Headworks area HVAC systems to contain 
odors and removal corrosive and hazardous gases from the area, improving 
operability and maintainability while extending the service life of the building 
and equipment installed in the Headworks.

 Replace the final clarifier chain and scraper sludge collector equipment to 
extend the service lift of the system and optimize/automate of the sludge 
return and wasting processes to improve efficiency and operability.

 Replace the main MCC and plant controls and SCADA system to improve 
operability and extend the service life of the facility. 

 Replace the emergency backup diesel generator to extend the service lift of 
the facility. Consideration should be given to installing a new generator 
outdoors in a weather and sound attenuating enclosure to eliminate noise 
during operation and free up space in the Blower Room.

c. Low Priority Improvements

 Insulate (and heat trace) the section(s) of low-pressure force main impacted 
by freezing.

 Line sections of sewer with leaking lateral stubs to reduce infiltration to the 
collection system. 

 Replace the generator at Lift Station #1 if necessary to operate new larger 
pumps.

 Inspection and televising of the collection system serviced by Lift Station #1 
to identify sources of infiltration and complete repairs as necessary.

 Mill and overlay the existing asphalt paving at the WWTF.

JHarris
Stamp



Facilities Plan Amendment | Chapter 3

Wastewater Collection & Treatment System
VILLAGE OF EPHRAIM | Door County, Wisconsin Page | 18

 Inspect the membrane roofing systems on existing WWTF buildings and 
replace if necessary. 

 Paint exposed metal surfaces and replaced entry and overhead doors with 
extensive corrosion.

 Inspect the hauled-in waste receiving tank interior and complete repairs as 
necessary.

 Replace the valves and re-paint or replace the hauled-in waste transfer pump 
piping.

 Replace the submersible influent pumps as they reach their service life and 
complete necessary modifications to allow for variable speed control of the 
pumps.

 Replace the fine screen and grit removal equipment and install a self-priming 
grit pump to replace the air lift type grit transfer system to improve 
operability, maintainability, and improve efficiency.

 Inspect and repair the FRP alum storage tank and containment area.

 Replace the UV disinfection system and relocate the control panel outside of 
the secondary treatment area. 

 Replace the effluent pumps and associated discharge piping and valves. 

 Cover the UV system and chlorine contact tank to mitigate freezing and algae 
growth. 

 Replace the sludge transfer pumps and associated valves and piping and 
reconfigure the discharge piping to allow for transfer from one basin to 
another.

 Replace the building lighting with modern energy efficient fixtures. 

 Complete laboratory renovations.

JHarris
Stamp



Facilities Plan Amendment | Chapter 4

Wastewater Collection & Treatment System
VILLAGE OF EPHRAIM | Door County, Wisconsin Page | 1

A. BACKGROUND

To evaluate and size facilities for a wastewater management system, future populations, and 
wastewater flows and pollutant loadings must be estimated for the planning area. Wastewater 
flows and loadings are a function of sewered population, per capita water use, commercial and 
industrial discharges, public authority flows, Infiltration/Inflow (I/I), and hauled-in wastes.

This Section defines the planning period, estimates future populations, projects future flows and 
loadings, and establishes future effluent limitations.

B. PLANNING PERIOD

The planning period is the time period over which a wastewater management system is evaluated 
for cost effectiveness. The planning period begins with the system’s initial year of operation. 
According to United States Environmental Protection Agency (EPA) and Wisconsin DNR 
regulations, the planning period for a Facilities Plan shall be 20-years [NR 110.09(1)]. For purposes 
of this Facilities Plan Amendment, the planning period will be to the year 2045.

C. DESIGN PERIOD

The design period is the time period during which a wastewater management system is expected 
to reach design capacity. For wastewater treatment facilities, three (3) alternative staging periods 
of 10-, 15- and 20-years should be analyzed for cost effectiveness, and the least costly period 
selected [NR 110.09(1)]. A second method of determining the staging period is based upon the 
following table, contained in NR 110.

Flow Growth
Minimum Initial 
Staging Period

Design Flow Less Than 1.3 Times Initial Flow 20-Years
Design Flow 1.3 To 1.8 Times Initial Flow 15-Years
Design Flow Greater Than 1.8 Times Initial Flow 10-Years

The estimates of flows and loadings developed in this Section will be used to determine the 
staging period for the Village of Ephraim’s Wastewater Treatment Facility. 

Chapter IV
Future Conditions

JHarris
Stamp



Facilities Plan Amendment | Chapter 4

Wastewater Collection & Treatment System
VILLAGE OF EPHRAIM | Door County, Wisconsin Page | 2

D. POPULATION PROJECTIONS

Historical populations and trends for the Village of Ephraim are shown below:

Year Population Percent Change
1960 221 --
1970 236 6.8%
1980 319 35.2%
1990 261 -18.2%
2000 353 35.2%
2010 288 -18.4%
2020 345 19.8%

The Wisconsin Department of Administration (DOA) provided the following population 
projections in 2013 for the Village of Ephraim. 

Note: The Wisconsin DOA estimated a population of 280 for 2020, while the actual population 
observed from the 2020 Decennial Census for the Village of Ephraim was 345 (a difference of 65 
residents). Based on the Wisconsin DOA’s population projections, the Village of Ephraim’s 
population is projected to decrease over the planning period. 

The Bay-Lake Regional Planning Commission (BLRPC) was also contacted regarding population 
projections for the Village of Ephraim. BLRPC indicated they also use the Wisconsin DOA’s 
population projections. Additionally, BLRPC stated that new population projections from the 
Wisconsin DOA are expected to be released in 2024. These updated population projections have 
not yet been released.

The 2013 Wisconsin DOA population projections for all of Door County are included below. These 